

DOSE STANDARDISATION OF CHEMOTHERAPY DRUGS

Drug	Dose	Prescribing Guidelines for Dose Standardisation																																																																																																				
Aflibercept	4mg/kg	Doses below 100mg prescribe to nearest 5mg Doses from 100mg to 250mg prescribe to nearest 10mg Doses above 250mg prescribe to nearest 25mg																																																																																																				
Amsacrine	100mg/m ²	Doses below 100mg prescribe to nearest 5mg Doses from 100mg prescribe to nearest 10mg																																																																																																				
Arsenic trioxide	0.25mg/kg to 0.3mg/kg	Doses below 12mg prescribe to nearest 0.5mg Doses from 12mg to 20mg prescribe to nearest 1mg Doses above 20mg prescribe to nearest 2mg																																																																																																				
Azacitidine	75mg/m ²	Doses below 100mg prescribe to nearest 5mg Doses from 100mg to 200mg prescribe to nearest 10mg Doses above 200mg prescribe to nearest 20mg																																																																																																				
Bendamustine		Doses below 150mg prescribe to nearest 5mg Doses 150mg and above prescribe to nearest 10mg																																																																																																				
Bleomycin	10 000 units/m ²	Doses below 10 000 units prescribe to nearest 500 units Doses from 10 000 units prescribe to nearest 1000 units																																																																																																				
Bortezomib	1.3mg/m ² SC/IV	Doses below 1.75mg prescribe to nearest 0.125mg Doses from 1.75mg prescribe to nearest 0.25mg																																																																																																				
Busulfan oral		Prescribe to nearest 2mg																																																																																																				
Brentuximab	1.8mg/kg	Refer to specific chemotherapy protocol for dose banding information.																																																																																																				
Cabazitaxel		Prescribe to nearest 2mg																																																																																																				
Calcium folinate Injection/Infusion		Doses below 100mg prescribe to nearest 5mg Doses from 100mg to 200mg prescribe to nearest 10mg Doses from 200mg to 500mg prescribe to nearest 25mg Doses from 500mg to 1000mg prescribe to nearest 50mg Doses from 1000mg to 2000mg prescribe to nearest 100mg Doses from 2000mg prescribe to nearest 200mg																																																																																																				
Capecitabine	625mg/m ² to 1250mg/m ²	Prescribe as below:																																																																																																				
		<table border="1"> <thead> <tr> <th>Dose range</th> <th>Banded dose</th> <th>Number of 500mg tablets</th> <th>Number of 150mg tablets</th> </tr> </thead> <tbody> <tr><td>427.5mg-474.9mg</td><td>450mg</td><td>0</td><td>3</td></tr> <tr><td>475mg-548.9mg</td><td>500mg</td><td>1</td><td>0</td></tr> <tr><td>549mg-617.49mg</td><td>600mg</td><td>0</td><td>4</td></tr> <tr><td>617.5mg-699.9mg</td><td>650mg</td><td>1</td><td>1</td></tr> <tr><td>700mg-774.9mg</td><td>750mg</td><td>0</td><td>5</td></tr> <tr><td>775mg – 845.9mg</td><td>800mg</td><td>1</td><td>2</td></tr> <tr><td>846mg – 924.9mg</td><td>900mg</td><td>0</td><td>6</td></tr> <tr><td>925mg – 974.9mg</td><td>950mg</td><td>1</td><td>3</td></tr> <tr><td>975mg – 1071.9mg</td><td>1000mg</td><td>2</td><td>0</td></tr> <tr><td>1072mg – 1224.9mg</td><td>1150mg</td><td>2</td><td>1</td></tr> <tr><td>1225mg – 1374.9mg</td><td>1300mg</td><td>2</td><td>2</td></tr> <tr><td>1375mg – 1474.9mg</td><td>1450mg</td><td>2</td><td>3</td></tr> <tr><td>1475mg – 1574.9mg</td><td>1500mg</td><td>3</td><td>0</td></tr> <tr><td>1575mg – 1724.9mg</td><td>1650mg</td><td>3</td><td>1</td></tr> <tr><td>1725mg – 1889.9mg</td><td>1800mg</td><td>3</td><td>2</td></tr> <tr><td>1890mg – 2074.9mg</td><td>2000mg</td><td>4</td><td>0</td></tr> <tr><td>2075mg – 2224.9mg</td><td>2150mg</td><td>4</td><td>1</td></tr> <tr><td>2225mg – 2399.9mg</td><td>2300mg</td><td>4</td><td>2</td></tr> <tr><td>2400mg – 2574.9mg</td><td>2500mg</td><td>5</td><td>0</td></tr> <tr><td>2575mg – 2724.9mg</td><td>2650mg</td><td>5</td><td>1</td></tr> <tr><td>2725mg – 2899.9mg</td><td>2800mg</td><td>5</td><td>2</td></tr> <tr><td>2900mg- 3074.9mg</td><td>3000mg</td><td>6</td><td>0</td></tr> <tr><td>3075mg – 3224.9</td><td>3150mg</td><td>6</td><td>1</td></tr> <tr><td>3225mg – 3375mg</td><td>3300mg</td><td>6</td><td>2</td></tr> </tbody> </table>	Dose range	Banded dose	Number of 500mg tablets	Number of 150mg tablets	427.5mg-474.9mg	450mg	0	3	475mg-548.9mg	500mg	1	0	549mg-617.49mg	600mg	0	4	617.5mg-699.9mg	650mg	1	1	700mg-774.9mg	750mg	0	5	775mg – 845.9mg	800mg	1	2	846mg – 924.9mg	900mg	0	6	925mg – 974.9mg	950mg	1	3	975mg – 1071.9mg	1000mg	2	0	1072mg – 1224.9mg	1150mg	2	1	1225mg – 1374.9mg	1300mg	2	2	1375mg – 1474.9mg	1450mg	2	3	1475mg – 1574.9mg	1500mg	3	0	1575mg – 1724.9mg	1650mg	3	1	1725mg – 1889.9mg	1800mg	3	2	1890mg – 2074.9mg	2000mg	4	0	2075mg – 2224.9mg	2150mg	4	1	2225mg – 2399.9mg	2300mg	4	2	2400mg – 2574.9mg	2500mg	5	0	2575mg – 2724.9mg	2650mg	5	1	2725mg – 2899.9mg	2800mg	5	2	2900mg- 3074.9mg	3000mg	6	0	3075mg – 3224.9	3150mg	6	1	3225mg – 3375mg	3300mg	6	2
		Dose range	Banded dose	Number of 500mg tablets	Number of 150mg tablets																																																																																																	
		427.5mg-474.9mg	450mg	0	3																																																																																																	
		475mg-548.9mg	500mg	1	0																																																																																																	
		549mg-617.49mg	600mg	0	4																																																																																																	
		617.5mg-699.9mg	650mg	1	1																																																																																																	
		700mg-774.9mg	750mg	0	5																																																																																																	
		775mg – 845.9mg	800mg	1	2																																																																																																	
		846mg – 924.9mg	900mg	0	6																																																																																																	
		925mg – 974.9mg	950mg	1	3																																																																																																	
		975mg – 1071.9mg	1000mg	2	0																																																																																																	
		1072mg – 1224.9mg	1150mg	2	1																																																																																																	
		1225mg – 1374.9mg	1300mg	2	2																																																																																																	
		1375mg – 1474.9mg	1450mg	2	3																																																																																																	
		1475mg – 1574.9mg	1500mg	3	0																																																																																																	
		1575mg – 1724.9mg	1650mg	3	1																																																																																																	
		1725mg – 1889.9mg	1800mg	3	2																																																																																																	
		1890mg – 2074.9mg	2000mg	4	0																																																																																																	
		2075mg – 2224.9mg	2150mg	4	1																																																																																																	
2225mg – 2399.9mg	2300mg	4	2																																																																																																			
2400mg – 2574.9mg	2500mg	5	0																																																																																																			
2575mg – 2724.9mg	2650mg	5	1																																																																																																			
2725mg – 2899.9mg	2800mg	5	2																																																																																																			
2900mg- 3074.9mg	3000mg	6	0																																																																																																			
3075mg – 3224.9	3150mg	6	1																																																																																																			
3225mg – 3375mg	3300mg	6	2																																																																																																			
Carboplatin		Doses below 50mg prescribe to nearest 2mg Dose from 50mg to 100mg prescribe to nearest 5mg Doses from 100mg to 250mg prescribe to nearest 10mg Doses from 250mg to 500mg prescribe to nearest 25mg Doses above 500mg prescribe to nearest 50mg																																																																																																				

Drug	Dose	Prescribing Guidelines for dose standardisation
Carmustine		Doses <28mg to nearest 1mg Doses of 28mg to 50mg prescribe to nearest 2mg Doses from 50mg to 100mg prescribe to nearest 5mg Doses from 100mg prescribe to nearest 10mg
Chlorambucil		Prescribe to nearest 2mg
Cladribine		Doses below 4.2mg prescribe to nearest 0.2mg Doses from 4.2mg to 7.4mg prescribe to nearest 0.4mg Doses from 7.4mg to 11.6mg prescribe to nearest 0.6mg Doses above 11.6mg prescribe to nearest 0.8mg
Clofarabine		Doses below 26mg prescribe to nearest 1mg Doses from 26mg prescribe to nearest 2mg
Cyclophosphamide oral	50mg/m ² dose continuous	BSA <1.5m ² prescribe 50mg daily BSA 1.5 to 1.8m ² prescribe 100mg/50mg on alternate days BSA >1.8m ² prescribe 100mg daily
Cyclophosphamide oral	150mg/m ² to 400mg/m ²	Prescribe to the nearest 50mg
Cyclophosphamide IV		Doses below 500mg prescribe to nearest 20mg Doses from 500mg to 1000mg prescribe to nearest 50mg Doses above 1000mg prescribe to nearest 100mg
Cytarabine		Doses below 100mg prescribe to the nearest 2mg Doses from 100mg to 200mg prescribe to nearest 10mg Doses from 200mg to 500mg prescribe to nearest 20mg Doses from 500mg to 1000mg prescribe to nearest 50mg Doses from 1000mg to 2000mg prescribe to nearest 100mg Doses above 2000mg prescribe to nearest 200mg
Dacarbazine	375mg/m ² to 1000mg/m ²	Doses from 250mg to 500mg prescribe to nearest 25mg Doses from 500mg to 1000mg prescribe to nearest 50mg Doses above 1000mg prescribe to nearest 100mg
Dactinomycin	0.3mg/m ² to 1.25mg/m ²	Doses from 0.4mg to 0.5mg prescribe to nearest 0.025mg Doses from 0.5mg to 1mg prescribe to nearest 0.05mg Doses above 1mg prescribe to nearest 0.1mg
Daunorubicin	35mg/m ² to 50mg/m ²	Doses below 60mg prescribe to nearest 2.5mg Doses from 60mg prescribe to nearest 5mg
Docetaxel	30mg/m ² to 100mg/m ²	Doses below 50mg prescribe to nearest 2mg Doses from 50mg to 100mg prescribe to nearest 5mg Doses above 100mg prescribe to nearest 10mg Doses ≥ 185mg prepared in 500ml sodium chloride 0.9%
Doxorubicin (including liposomal)	20mg/m ² to 60mg/m ²	Doses below 20mg prescribe to nearest 1mg Doses from 20mg to 50mg prescribe to nearest 2mg Doses from 50mg to 100mg prescribe to nearest 5mg Doses above 100mg prescribe to nearest 10mg
Epirubicin	50mg/m ² to 100mg/m ²	Doses below 20mg prescribe to nearest 1mg Doses from 20mg to 50mg prescribe to nearest 2mg Doses above 50mg to 100mg prescribe to nearest 5mg Doses above 100mg prescribe to nearest 10mg
Eribulin		Prescribe to nearest 0.1mg
Etoposide IV	40mg/m ² to 200mg/m ²	Doses from 30mg to 50mg prescribe to nearest 2mg Doses from 50mg to 100mg prescribe to nearest 5mg Doses from 100mg to 220mg prescribe to nearest 10mg Doses above 220mg prescribe to nearest 20mg
Etoposide oral	50mg/m ² to 200mg/m ²	Prescribe to nearest 50mg

Drug	Dose	Prescribing Guidelines for dose standardisation
Fludarabine IV	25mg/m ² to 30mg/m ²	Doses from 16.25mg to 25mg prescribe to nearest 1.25mg Doses from 25mg to 75mg prescribe to nearest 2.5mg
Fludarabine oral		Prescribe to nearest 10mg
5-Fluorouracil IV bolus doses	370mg/m ² to 600mg/m ²	Doses below 200mg prescribe to the nearest 10mg Doses from 200mg to 450mg prescribe to the nearest 25mg Doses from 450mg to 1000mg prescribe to the nearest 50mg Doses from 1000mg to 2000mg prescribe to the nearest 100mg
5-Fluorouracil IV Infusions	600mg/m ² to 1000mg/m ²	Doses below 1000mg prescribe to nearest 50mg Doses from 1000mg to 2000mg prescribe to nearest 100mg Doses from 2000mg to 3000mg prescribe to nearest 200mg
5-Fluorouracil Infusor Pumps	200mg/m ² /24hrs	Prescribe to nearest 25mg as below:- BSA m ² Dose (mg/24hrs) 1.40 – 1.43 275 1.44 – 1.56 300 1.57 – 1.68 325 1.69 – 1.81 350 1.82 – 1.93 375 1.94 – 2.00 400 2.10 – 2.18 425 2.19 – 2.36 450
5-Fluorouracil Infusor Pumps	300mg/m ² /24hrs	Prescribe as below:- BSA m ² Dose (mg/24hrs) 1.40 – 1.45 425 1.46 – 1.57 450 1.58 – 1.74 500 1.75 – 1.91 550 1.92 – 2.08 600 2.09 – 2.24 650
5-Fluorouracil IV Pumps	1200mg/m ² over 44hours	Prescribe as below:- BSA m ² Dose (mg) 1.38 – 1.45 1700 1.46 – 1.54 1800 1.55 – 1.62 1900 1.63 – 1.74 2000 1.75 – 1.91 2200 1.92 – 2.08 2400 2.09 – 2.20 2600
5-Fluorouracil IV Pumps	2400mg/m ² over 46hours	Prescribe as below:- BSA m ² Dose (mg) 1.32 – 1.43 3300 1.44 – 1.56 3600 1.57 – 1.70 3900 1.71 – 1.85 4300 1.86 – 1.95 4600 1.96 – 2.04 4800 2.05 – 2.17 5000 2.18 – 2.38 5500
5-Fluorouracil IV Pumps	2800mg/m ² over 46hours	Prescribe as below:- BSA m ² Dose (mg) 1.34 – 1.46 3900 1.47 – 1.58 4300 1.59 – 1.67 4600 1.68 – 1.74 4800 1.75 – 1.87 5000 1.88 – 2.05 5500 2.06 – 2.16 6000
Gemcitabine		Doses from 500mg to 1000mg prescribe to nearest 50mg Doses from 1000mg to 2400mg prescribe to nearest 100mg Doses from 2400mg prescribe to nearest 200mg

Drug	Dose	Prescribing Guidelines for dose standardisation
Hydroxycarbamide		Prescribe to nearest 500mg
Idarubicin IV	8mg/m ² to 10mg/m ²	Doses from 5mg to 10mg prescribe to nearest 0.5mg Doses above 10mg prescribe to nearest 1mg
Idarubicin oral	10mg/m ² to 15mg/m ²	Prescribe to nearest 5mg (available as 5mg, 10mg and 25mg capsules)
Ifosfamide	1.5g/m ² to 3g/m ²	Doses from 1000mg to 2200mg prescribe to nearest 100mg Doses from 2200mg to 5000mg prescribe to nearest 200mg Doses above 5000mg prescribe to nearest 500mg
Irinotecan	180mg/m ² to 350mg/m ²	Doses from 100mg to 200mg prescribe to nearest 10mg Doses from 200mg to 300mg prescribe to nearest 20mg Doses from 300mg to 480mg prescribe to nearest 30mg Doses from 500mg prescribe to nearest 50mg
Melphalan oral		Prescribe to nearest 2mg
Melphalan IV	25mg/m ² to 30mg/m ²	Doses from 15mg to 20mg prescribe to nearest 1mg Doses from 20mg to 50mg prescribe to nearest 2mg Doses above 50mg prescribe to nearest 5mg
Mesna oral		Prescribe to nearest 400mg
Mesna IV	400mg/m ² to 3g/m ²	Doses from 500mg to 1000mg prescribe to nearest 50mg Doses from 1000mg to 2000mg prescribe to nearest 100mg Doses from 2000mg to 5000mg prescribe to nearest 200mg Doses above 5000mg prescribe to nearest 500mg
Methotrexate IV		Doses from 26mg to 50mg prescribe to nearest 2mg Doses from 50mg to 110mg prescribe to nearest 5mg Doses from 110mg to 250mg prescribe to nearest 10mg Doses from 250mg to 550mg prescribe to nearest 25mg Doses from 550mg to 1000mg prescribe to nearest 50mg Doses from 1000mg to 3100mg prescribe to nearest 100mg Dose above 3100mg prescribe to nearest 250mg
Mitomycin C	7mg/m ² to 12mg/m ²	Doses from 5mg to 10mg prescribe to nearest 0.5mg Doses from 10mg prescribe to nearest 1mg
Mitotane		Prescribe to nearest 500mg
Mitoxantrone	7mg/m ² to 12mg/m ²	Doses from 5mg to 10mg prescribe to nearest 0.5mg Doses from 10mg to 20mg prescribe to nearest 1mg Doses above 20mg prescribe to nearest 2mg
Oxaliplatin	85mg/m ² to 135mg/m ²	Doses from 50mg to 100mg prescribe to nearest 5mg Doses of 100mg and above prescribe to nearest 10mg
Paclitaxel Albumin (Abraxane)		Doses from 200mg to 500mg prescribe to nearest 10mg Doses above 500mg prescribe to nearest 20mg
Pemetrexed	500mg/m ²	Doses below 550mg prescribe to nearest 25mg Doses from 550mg to 1000mg prescribe to nearest 50mg Doses from 1000mg prescribe to nearest 100mg
Pentostatin	4mg/m ²	Doses below 5mg prescribe to nearest 0.25mg Doses from 5mg prescribe to nearest 0.5mg
Pixantrone		Doses from 29mg to 42.92mg prescribe to nearest 2.9mg Doses from 42.92mg to 60.9mg prescribe to nearest 3.48mg Doses from 60.9mg prescribe to nearest 5.8mg
Procarbazine	100mg/m ²	Prescribe to nearest 50mg
Raltitrexed	3mg/m ²	Doses from 0.9mg to 1.6mg prescribe to nearest 0.05mg Doses from 1.6mg to 2.5mg prescribe to nearest 0.1mg Doses from 2.5mg to 8.0mg prescribe to nearest 0.25mg
Streptozocin	1000mg/m ²	Doses below 1000mg prescribe to nearest 50mg Doses from 1000mg to 2000mg prescribe to nearest 100mg Doses above 2000mg prescribe to nearest 200mg

Drug	Dose	Prescribing Guidelines for dose standardisation																																																																														
Temozolomide		Prescribe as below: <table border="0"> <thead> <tr> <th>Dose range (mg)</th> <th>Band Dose (mg)</th> <th>Capsule combination</th> </tr> </thead> <tbody> <tr><td>95 to 105</td><td>100</td><td>100mg</td></tr> <tr><td>>105 to 115</td><td>110</td><td>100mg + 2 x 5mg</td></tr> <tr><td>>115 to 124.5</td><td>120</td><td>100mg + 20mg</td></tr> <tr><td>>124.5 to 135</td><td>125</td><td>100mg + 20mg + 5mg</td></tr> <tr><td>>135 to 144.9999</td><td>140</td><td>140mg</td></tr> <tr><td>145 to 152.5</td><td>145</td><td>140mg + 5mg</td></tr> <tr><td>>152.5 to 171</td><td>160</td><td>140mg + 20mg</td></tr> <tr><td>>171 to 190</td><td>180</td><td>180mg</td></tr> <tr><td>>190 to 210.5</td><td>200</td><td>100mg x 2</td></tr> <tr><td>>210.5 to 229</td><td>220</td><td>180mg + 2 x 20mg</td></tr> <tr><td>>229 to 241</td><td>240</td><td>140mg + 100mg</td></tr> <tr><td>>241 to 263</td><td>250</td><td>250mg</td></tr> <tr><td>>263 to 279</td><td>270</td><td>250mg + 20mg</td></tr> <tr><td>>279 to 290</td><td>280</td><td>140mg x 2</td></tr> <tr><td>>290 to 310</td><td>300</td><td>100mg x 3</td></tr> <tr><td>>310 to 335</td><td>320</td><td>180mg + 140mg</td></tr> <tr><td>>335 to 356</td><td>350</td><td>250mg + 100mg</td></tr> <tr><td>>356 to 378</td><td>360</td><td>180mg x 2</td></tr> <tr><td>>378 to 391</td><td>390</td><td>250mg + 140mg</td></tr> <tr><td>>391 to 410</td><td>400</td><td>100mg x 4</td></tr> <tr><td>>410 to 452</td><td>430</td><td>250mg + 180mg</td></tr> <tr><td>>452 to 462</td><td>460</td><td>100mg + 2 x 180mg</td></tr> <tr><td>>462 to 485</td><td>480</td><td>180mg + 3 x 100mg</td></tr> <tr><td>>485 to 525</td><td>500</td><td>250mg x 2</td></tr> <tr><td>>525 to 560</td><td>540</td><td>180mg x 3</td></tr> </tbody> </table>	Dose range (mg)	Band Dose (mg)	Capsule combination	95 to 105	100	100mg	>105 to 115	110	100mg + 2 x 5mg	>115 to 124.5	120	100mg + 20mg	>124.5 to 135	125	100mg + 20mg + 5mg	>135 to 144.9999	140	140mg	145 to 152.5	145	140mg + 5mg	>152.5 to 171	160	140mg + 20mg	>171 to 190	180	180mg	>190 to 210.5	200	100mg x 2	>210.5 to 229	220	180mg + 2 x 20mg	>229 to 241	240	140mg + 100mg	>241 to 263	250	250mg	>263 to 279	270	250mg + 20mg	>279 to 290	280	140mg x 2	>290 to 310	300	100mg x 3	>310 to 335	320	180mg + 140mg	>335 to 356	350	250mg + 100mg	>356 to 378	360	180mg x 2	>378 to 391	390	250mg + 140mg	>391 to 410	400	100mg x 4	>410 to 452	430	250mg + 180mg	>452 to 462	460	100mg + 2 x 180mg	>462 to 485	480	180mg + 3 x 100mg	>485 to 525	500	250mg x 2	>525 to 560	540	180mg x 3
Dose range (mg)	Band Dose (mg)	Capsule combination																																																																														
95 to 105	100	100mg																																																																														
>105 to 115	110	100mg + 2 x 5mg																																																																														
>115 to 124.5	120	100mg + 20mg																																																																														
>124.5 to 135	125	100mg + 20mg + 5mg																																																																														
>135 to 144.9999	140	140mg																																																																														
145 to 152.5	145	140mg + 5mg																																																																														
>152.5 to 171	160	140mg + 20mg																																																																														
>171 to 190	180	180mg																																																																														
>190 to 210.5	200	100mg x 2																																																																														
>210.5 to 229	220	180mg + 2 x 20mg																																																																														
>229 to 241	240	140mg + 100mg																																																																														
>241 to 263	250	250mg																																																																														
>263 to 279	270	250mg + 20mg																																																																														
>279 to 290	280	140mg x 2																																																																														
>290 to 310	300	100mg x 3																																																																														
>310 to 335	320	180mg + 140mg																																																																														
>335 to 356	350	250mg + 100mg																																																																														
>356 to 378	360	180mg x 2																																																																														
>378 to 391	390	250mg + 140mg																																																																														
>391 to 410	400	100mg x 4																																																																														
>410 to 452	430	250mg + 180mg																																																																														
>452 to 462	460	100mg + 2 x 180mg																																																																														
>462 to 485	480	180mg + 3 x 100mg																																																																														
>485 to 525	500	250mg x 2																																																																														
>525 to 560	540	180mg x 3																																																																														
Teysono	25mg/m ² BD	<table border="0"> <tbody> <tr><td>BSA >=2.30</td><td>60mg BD</td></tr> <tr><td>BSA 2.10 – 2.29m²</td><td>55mgBD</td></tr> <tr><td>BSA 1.90 – 2.09m²</td><td>50mg BD</td></tr> <tr><td>BSA 1.70 – 1.89m²</td><td>45mg BD</td></tr> <tr><td>BSA 1.50 – 1.69 m²</td><td>40mg BD</td></tr> <tr><td>BSA 1.30 – 1.49 m²</td><td>35mg BD</td></tr> <tr><td>BSA <= 1.29 m²</td><td>30mg BD</td></tr> </tbody> </table>	BSA >=2.30	60mg BD	BSA 2.10 – 2.29m ²	55mgBD	BSA 1.90 – 2.09m ²	50mg BD	BSA 1.70 – 1.89m ²	45mg BD	BSA 1.50 – 1.69 m ²	40mg BD	BSA 1.30 – 1.49 m ²	35mg BD	BSA <= 1.29 m ²	30mg BD																																																																
BSA >=2.30	60mg BD																																																																															
BSA 2.10 – 2.29m ²	55mgBD																																																																															
BSA 1.90 – 2.09m ²	50mg BD																																																																															
BSA 1.70 – 1.89m ²	45mg BD																																																																															
BSA 1.50 – 1.69 m ²	40mg BD																																																																															
BSA 1.30 – 1.49 m ²	35mg BD																																																																															
BSA <= 1.29 m ²	30mg BD																																																																															
Topotecan IV	0.75mg/m ² to 1.5mg/m ²	Doses below 1mg prescribe to nearest 0.05mg Doses from 1mg to 2mg prescribe to nearest 0.1mg Doses above 2mg prescribe to nearest 0.2mg																																																																														
Topotecan oral	2.3mg/m ²	Prescribe as below; <table border="0"> <thead> <tr> <th>BSA m²</th> <th>Dose</th> </tr> </thead> <tbody> <tr><td>1.36 to 1.46</td><td>3.25mg</td></tr> <tr><td>1.47 to 1.57</td><td>3.5mg</td></tr> <tr><td>1.58 to 1.68</td><td>3.75mg</td></tr> <tr><td>1.69 to 1.79</td><td>4mg</td></tr> <tr><td>1.80 to 1.90</td><td>4.25mg</td></tr> <tr><td>1.91 to 2.01</td><td>4.5mg</td></tr> <tr><td>2.02 to 2.11</td><td>4.75mg</td></tr> <tr><td>2.12 to 2.22</td><td>5.0mg</td></tr> <tr><td>2.23 to 2.33</td><td>5.25mg</td></tr> </tbody> </table>	BSA m ²	Dose	1.36 to 1.46	3.25mg	1.47 to 1.57	3.5mg	1.58 to 1.68	3.75mg	1.69 to 1.79	4mg	1.80 to 1.90	4.25mg	1.91 to 2.01	4.5mg	2.02 to 2.11	4.75mg	2.12 to 2.22	5.0mg	2.23 to 2.33	5.25mg																																																										
BSA m ²	Dose																																																																															
1.36 to 1.46	3.25mg																																																																															
1.47 to 1.57	3.5mg																																																																															
1.58 to 1.68	3.75mg																																																																															
1.69 to 1.79	4mg																																																																															
1.80 to 1.90	4.25mg																																																																															
1.91 to 2.01	4.5mg																																																																															
2.02 to 2.11	4.75mg																																																																															
2.12 to 2.22	5.0mg																																																																															
2.23 to 2.33	5.25mg																																																																															
Trastuzumab emtansine (Kadcyla)		Doses from 70mg to 80mg prescribe to nearest 2mg Dose from 80mg to 100mg prescribe to nearest 4mg Doses from 100mg to 400mg prescribe to nearest 10mg																																																																														
Tretinoin	45mg/m ² /day	Prescribe in two equally divided doses to nearest 10mg																																																																														

Drug	Dose	Prescribing Guidelines for dose standardisation																										
Trifluridine & Tipiracil (Lonsurf)	35mg/m ² (maximum 80mg/dose)	Prescribe as below: <table border="0" style="width: 100%;"> <tr> <td style="width: 50%;">Dose Range</td> <td style="width: 50%;">Dose to be prescribed:</td> </tr> <tr> <td>24mg to 27.49mg</td> <td>25mg</td> </tr> <tr> <td>27.5mg to 32.49mg</td> <td>30mg</td> </tr> <tr> <td>32.5mg to 37.49mg</td> <td>35mg</td> </tr> <tr> <td>37.5mg to 42.49mg</td> <td>40mg</td> </tr> <tr> <td>42.5mg to 47.49mg</td> <td>45mg</td> </tr> <tr> <td>47.5mg to 52.49mg</td> <td>50mg</td> </tr> <tr> <td>52.5mg to 57.49mg</td> <td>55mg</td> </tr> <tr> <td>57.5mg to 62.49mg</td> <td>60mg</td> </tr> <tr> <td>62.5mg to 67.49mg</td> <td>65mg</td> </tr> <tr> <td>67.5mg to 72.49mg</td> <td>70mg</td> </tr> <tr> <td>72.5mg to 77.49mg</td> <td>75mg</td> </tr> <tr> <td>77.5mg and above</td> <td>80mg</td> </tr> </table>	Dose Range	Dose to be prescribed:	24mg to 27.49mg	25mg	27.5mg to 32.49mg	30mg	32.5mg to 37.49mg	35mg	37.5mg to 42.49mg	40mg	42.5mg to 47.49mg	45mg	47.5mg to 52.49mg	50mg	52.5mg to 57.49mg	55mg	57.5mg to 62.49mg	60mg	62.5mg to 67.49mg	65mg	67.5mg to 72.49mg	70mg	72.5mg to 77.49mg	75mg	77.5mg and above	80mg
Dose Range	Dose to be prescribed:																											
24mg to 27.49mg	25mg																											
27.5mg to 32.49mg	30mg																											
32.5mg to 37.49mg	35mg																											
37.5mg to 42.49mg	40mg																											
42.5mg to 47.49mg	45mg																											
47.5mg to 52.49mg	50mg																											
52.5mg to 57.49mg	55mg																											
57.5mg to 62.49mg	60mg																											
62.5mg to 67.49mg	65mg																											
67.5mg to 72.49mg	70mg																											
72.5mg to 77.49mg	75mg																											
77.5mg and above	80mg																											
Vinblastine	3mg/m ² to 6mg/m ²	Doses below 5mg prescribe to nearest 0.25mg Doses from 5mg prescribe to nearest 0.5mg																										
Vincristine	1mg/m ² to 1.4mg/m ²	Doses below 1mg prescribe to nearest 0.05mg Doses above 1mg prescribe to nearest 0.1mg (Maximum 2mg)																										
Vinorelbine IV	25mg/m ² to 30mg/m ²	Doses below 21mg prescribe to nearest 1mg Doses from 21mg prescribe to nearest 2mg.																										